

Reliability Test Report

Customer : Blue Point

Lot No.: 0908311

Part Number: LHBU01-01 *

Date: 2009.08.31

Test Name: Flex life

Test Purpose: Production evaluated

Sample Number: 3pcs

Test condition:

- 1.weight=400g;angle =+/-90°;rate=60cycles/minute;
- 2.Bending area: Strain relief.
- 3.Bending duration: until there is broken wire.

Acceptance criteria:

Bending more than 2,000cycles.

Test data:

sample1	sample2	sample3
37730	36681	52368
White wire broken	Black wire broken	White wire broken

Analysis Conclusion:

All samples passed the spec.

Inspected by: Zuhong Huang

Checked by: Peter Yang

Approved by: Andy

31 Aug 09

Result: ☒ OK ☐ NG

Remarks: